26919/77-00 - RIDE-ON, FER SD
VC550 38" H



Brake Group e

TABLE OF CONTENTS

Clutch - Cutt|ng (38") Group .................................................................................................................................

Deck and Blades (38") Gro
Discharge and Belt Guards
Drive Belt (38") Group

Engine & Controls Group

LD s
Group ........................................................................................................................

Englne VCSSOE Serv'ce Parts Group ....................................................................................................................

Front Axle Group =
Fuel Tank Group =
H Electrical Group =
H Frame FER Group
H Hood Cover Group
Lift (38") Group e
Muffler Shield Group
Mulch Cover Group -
Rear Axle Group e
Seat Group

Shift Group

Steering Group
Wiring Schematic =~ -

Wiring Schematic - Starter

Page 2 of 55



2691977-00 - RIDE-ON, FER SD VC550 38" H

Brake Group

Page 3 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Brake Group

Ref Part
Number Number
1 80100957
2 80101277
3 80100878
4

5

6

7 80101276
8

9

10 80101204
11 80101203
12

13 80101205
14

15 80101202
16 80100954
17

18 80101278
19

20 80100958
21

Context
Notes

Part Description

PEDAL BRAKE

LEVER ASSEMBLY, BRAKE
DAMPER PAD

NUT HEX M8

WASHER, SPRING M8
WASHER, FLAT M8
SPRING, BRAKE LEVER
BOLT, HEX FLANGE - M8x45

WASHER, FLAT 8.4ID x 240D
X 2MM

HOOK, PARKING BRAKE

SPRING, RETURN - PARK
BRAKE

SLEEVE, PARKING ROD
KNOB, PARK BRAKE
LOCKNUT, HEX FLANGE - M8
ROD, PARKING BRAKE

R CLIP 10 DIA SHAFT X 2mm
DIA

WASHER, FLAT M6 x 1.2mm
CABLE, BRAKE

E-CLIP 12 DIA x 1.2mm
BUSH OPEN SNAP-ON

NUT HEX M8

Page 4 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

e e e = T o T = R = S =

e

R N B R R



2691977-00 - RIDE-ON, FER SD VC550 38" H

Clutch - Cutting (38") Group

19
ToFaue
31-38 ft/lbs.
@/(42 -52 Nm)
|
N\
D >
Torque
6-9 ft/lbs.
! 7 (8-12 Nm)

9
ToF:iue
31-38 ft/lbs.
(42 - 52 Nm)

& 10

31-38 ft/lbs.
(42 - 52 Nm)

Copyright © Briggs & Stratton, LLC. Al rights reserved.

Page 5 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Clutch - Cutting (38") Group

Ref Part
Number Number
1 80101621
2

3 80100867
4 80101167
5

6 80101170
7 80101160
8 80101158
9 80100707
10 80101302
11 80101295
12 80100779
13

14 80101164
15 80100813
16

17 80101166
18 80100665
19

20 80101159
21 80101161
22 80101153
23 80101162
24 80101169
25 80101154

Context
Notes

Part Description

V-BELT, 48x900

SCREW, SOCKET HEAD CAP
M6X20

BRAKE SHOE

BRACKET, PIVOT ARM
LOCKNUT HEX FLANGE M6
PULLEY, IDLER

BUSH, IDLER PULLEY
WASHER, FLAT

LOCKNUT HEX FLANGE
M10x1.25

PULLEY, TENSION

BUSH, TENSION PULLEY
CIRCLIP EXTERNAL 13MM
WASHER, FLAT M6 x 1.2mm
SPRING EXT DRIVE
GREASE NIPPLE, M6
WASHER, WAVE M14x0.4MM
BRACKET, BRAKE ARM
BOLT, HEX FLANGE

LOCKNUT HEX FLANGE
M12X1.25

BUSH, IDLER ARM

SHAFT, IDLER PULLEY
ROD, CUTTING - R (38")
HANDLE

LEVER ASSEMBLY, CLUTCH

SPRING, EXTENSION - LEFT
BRAKE

Page 6 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

AN

[N I e T U O R i R R = = = = DN = N

i



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref
Number

26

27
28
29

30
31
32

Part
Number

80101168
80101157
80100956

80100954

Part Description Context

Notes

WASHER, FLAT 12.4ID x 240D
x 1IMM

CABLE, CUTTING CLUTCH
SPRING, CLUTCH LEVER

R CLIP 6 DIA SHAFT X 1.4mm
DIA

BUSH, OPEN - SNAP ON
WASHER, FLAT M10 X 2

R CLIP 10 DIA SHAFT X 2mm
DIA

Page 7 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity



2691977-00 - RIDE-ON, FER SD VC550 38" H

Deck and Blades (38") Group

100 18 o~
200 —
21 © 33
22 i -
2 21\ ]/34
24\©
o1 0 %
25—
7 6
B0l s
16\@ /0/12
. } %\@ gs!) é/13
— (5 - V-
&) 16 ' & 14
——- | 11
18— 3 Torque ! Torq
59-74 ft/lbs. - 17 ;J(:tl;let)s
19 (80-100Nm< (23 - 27 Nm)
L)
>/15
4
L
"o
/ @\N
3 / /
2 1

(23 - 27 Nm)

T0|-'2:|-ue
#1-48fthbs. & !
(55 - 65 Nm) 4

Tof'aue

33-41 ft/lbs. :
(45 - 55 Nm) / 29
30 &—28
g_—27

Copyright © Briggs & Stratton, LLC. All rights reserved.

Page 8 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Deck and Blades (38") Group

Ref

Part

Number Number

1

10

11

12

13

14

15

16

17
18

80100673

80101317

80101316

80101165

80101163

80101152

80101156

80100988

80101225

80100990

80100997
80100814

Part Description

BOLT, HEX FLANGE - M8x60
WASHER, FLAT M8

BUSH, AXLE

WHEEL, LEVELING
WASHER, FLAT 8.1ID x
170D x 1.6

STUD

POST, TENSION SPRING
POST, RIGHT BRAKE
WASHER, FLAT - M12x2mm
BRACKET, CABLE SUPPORT
LOCKNUT HEX FLANGE M8
LOCKNUT HEX FLANGE M6
O-RING 11.2 DIA x 1.8 DIA
CONNECTION, WATER
HOSE

DECK - 38"

NUT HEX FLANGE M16 x
2mm

PULLEY CUTTING
KEY FLAT 6 x 6 x 18mm

Context Notes
( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 100 )

Page 9 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity



Ref

Number

19

20

21

22

23

24

25

26
27

28
29

30
31

32

33

34

35

100

200

Part
Number
80100985
80101319

80100805

80100778

80100995

80100815

80100984
80100670

80100986

80101670

80101155

80104195

80102238

2691977-00 - RIDE-ON, FER SD VC550 38" H

Part Description

SPINDLE BLADE

COVER DUST TOP BEARING
BEARING 6204-2RZ
HOUSING BEARING
CIRCLIP EXTERNAL 19 DIA
COVER DUST BOTTOM

BEARING
KEY WOODRUFF 4x16mm

SLEEVE LOCKING

BOLT, HEX HEAD 3/8"-24 x
1-1/4 (10.9 GRADE)

WASHER, FLAT M10 X 2

WASHER, FLAT 10 ID x 48
OD x 2.5mm

BLADE BAR, 38"

BOLT, HEX FLANGE - M8x16
BOLT, HEX FLANGE HEAD
M8 x 25

STUD

SCREW, PAN HEAD
PHILLIPS - M6x30

LOCKNUT HEX FLANGE
M12X1.25

KIT, SPINDLE ASSY

KIT, DECK ASSY 38"

Context Notes
( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Incl. Ref. Nos.
18-25)

( Incl. Ref. Nos. 1-

15 & 31-35)

Page 10 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity



2691977-00 - RIDE-ON, FER SD VC550 38" H

Discharge and Belt Guards Group

reserved,

Page 11 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Discharge and Belt Guards Group

Ref

Part

Number Number

1

10
11
12

13
14

15
16
17

18
19
20
21
22

80100954

80101252

80101200

80101201

20101249

80100847

80101248
80101247

Part Description Context Notes

R CLIP 10 DIA SHAFT X ( Included with Ref.

2mm DIA No. 100 )

WASHER, FLAT 8.1ID x ( Included with Ref.

170D x 1.6 No. 100 )

PIN SIDE DISCHARGE ( Included with Ref.
No. 100 )

GUARD SIDE DISCHARGE ( Included with Ref.
No. 100 )

TORSION SPRING SIDE ( Included with Ref.

DISCHARGE No. 100 )

BOLT, SQ NECK HALF
ROUND HEAD M6X16

BOLT, HEX HEAD - M8x25
HINGE, EJECTOR CHUTE
LOCKNUT HEX FLANGE M6
COVER, BELT - REAR
U-NUT M6

SCREW, FLAT HEAD
SOCKET CAP M6x16

COVER, BELT - FRONT

SCREW, FLAT HEAD
SOCKET CAP M6X12

ROD, HEXAGONAL
WASHER, SPRING M8

WASHER, FLAT 10.1 ID x 20
OD x 4MM

BOLT, HEX HEAD - M8x20
PIN, BELT GUIDE
LOCKNUT HEX M8
COVER BELT - R.H.
COVER BELT - L.H.

Page 12 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

N RN W, U1k

N

R R, N = N



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref Part Part Description Context Notes Quantity
Number Number
23 BOLT, HEX FLANGE - M6x12 1
24 BOLT, HEX FLANGE M6x16 1
25 SCREW, HEX HEAD - M6x16 2
26 WASHER, SPRING M6 2
27 WASHER, FLAT M6 x 1.5mm 4
28 WASHER, FLAT M6 x 1.2mm 2
100 80107182 KIT, DISCHARGE GUARD ( Incl. Ref. Nos. 1,
2,3,4&5)

Page 13 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Drive Belt (38") Group

100

22

17
Torque

31T3?;qmu|e[)s 31-38 ft/lbs.
(42 - 52 Nm) (42 - 52 Nm)

To;:q-ue
| __31-38 ft/lbs.
@/ (42 - 52 Nm)

Copyright © Briggs & Stratton, LLC. All rights reserved.

Page 14 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Drive Belt (38") Group

Ref

Part

Number Number

1

10
11
12

13

14

15

16

17

18

19
20

80101266

80100821
80101151
80100707

80101265
80101263

80101150

80100876
80100806

80100706

80101262

80100665
80101295

Part Description
BOLT, HEX HEAD -
M8x20

GUIDE, PIN BELT - L.H.

LOCKNUT HEX FLANGE
M8

V-BELT, LG4-890
SPRING, EXTENSION

LOCKNUT HEX FLANGE
M10x1.25

GUIDE, PIN BELT - R.H.

ARM, TENSION -
DRIVING

SHAFT, TENSION
PULLEY

PULLEY TENSION RER
BEARING 6301-2RS

CIRCLIP INTERNAL
37MM

LOCKNUT HEX
M10x1.25

SCREW, CSKCAP -
M10x30

BUSH, DRIVING -
TENSION ARM

WASHER

NUT, FLANGE LOCKING
- M10

WASHER, FLAT

BOLT, HEX FLANGE

BUSH, TENSION
PULLEY

Context Notes

( Included with Ref. No.
100 )

( Included with Ref. No.
100 )

( Included with Ref. No.
100 )

( Included with Ref. No.
100 )

( Included with Ref. No.
100 )

( Included with Ref. No.
100 )

Page 15 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref
Number

21
22
100

Part
Number

80101302
80101261
80107692

Part Description Context Notes Quantity
PULLEY, TENSION 1

PULL ROD 1

KIT, DRIVING TENSION ( Incl. Ref. Nos. 8, 14,

ARM ASSY FER 15, 16, 17 & 18)

Page 16 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Engine & Controls Group

110

3000

100

2000

1000

140—@

17-20 ft/lbs
(23 -27 Nm)

41-74 ftlbs.
(55 - 100 Nm)

41-74 ft/lbs
(55 - 100 Nm)

Copyright ® Briggs & Strattan, LLC. All rights reserved.

Page 17 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Engine & Controls Group

Ref Part Part Description Context Notes Quantity
Number Number
10 SCREW, PHILLIPS ( Included with Ref. No. 200 2
PAN HEAD )
20 WASHER, FLAT - ( Included with Ref. No. 200 2
M4 )
30 THROTTLE CABLE ( Included with Ref. No. 200 1
)
40 80110319 * ENGINE, VC550 ( Refer to Note: *) ( Engine 1
VICTA style may vary from
COMMERCIAL illustration )
50 SCREW 3/8" ( Included with Ref. No. 100 1
)
60 80100869 KEY FLAT 6.35x30 1
70 80101326 PULLEY, DRIVE 1
80 WASHER, FLAT M6 1
x 1.2mm
90 LOCKNUT HEX 1
FLANGE M6
100 BOLT, HEX HEAD ( Included with Ref. No. 300 1
)
110 WASHER, SPRING ( Included with Ref. No. 300 1
)
120 BOLT, 5/16" 3
130 WASHER, FLAT M8 2
140 LOCKNUT HEX ( Included with Ref. No. 100 3
FLANGE M8 )
150 BOLT, HEX FLANGE ( Included with Ref. No. 100 3
- M8x45 )
160 80114835 GASKET, EXHAUST 1
550
170 80114836 EXHAUST 1
CONNECTION 550
180 WASHER, SPRING 2
5/16"
1000 80116090 KIT, ENGINE 550 ( Incl. Ref. Nos. 5, 14 & 15)
HARDWARE

Page 18 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref Part Part Description Context Notes Quantity
Number Number

2000 80104191 KIT, THROTTLE ( Incl. Ref. Nos. 1, 2 & 3)
CABLE ASSY FER

3000 80104193 KIT, HARDWARE ( Incl. Ref. Nos. 10 & 11)
ENGINE PULLEY

Page 19 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Engine VC550E Service Parts Group

Copyright @ Briggs & Stratton, LLC. All rights reserved.

Page 20 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Engine VC550E Service Parts Group

Ref
Number

1

O 00 N o u1 A W N

e
= O

12
13

14
15

16
17

18
19
20
21

22

23

Part
Number

80122872
80122874
80122876
80122878
80122880
80122886
80122883
80122628
80122885
80122888
80122889

80122892
80122894

80122896
80122897

80122899
80122901

80122903
80122905
80122907
80122909

80112132

80112825

Context
Notes

Part Description

KIT, GOVERNOR ARM 550
KIT, DIPSTICK 550

KIT, OIL SEAL 550

KIT, REGULATOR 550

KIT, STARTER MOTOR 550
KIT, GASKET 550

KIT, GOVERNOR GEAR 550
KIT, OIL FILTER VC550E
KIT, DRAIN PLUG 670

KIT, O-RING OIL PUMP 550

KIT, GASKET ROCKER COVER
550

KIT, CAMSHAFT 550

KIT, FUEL PUMP, FILTER &
LINES 550

KIT, FILTER FUEL 550/670

KIT, GASKETS CARBURETOR
550

KIT, CARBURETOR 550

KIT, SOLENOID FUEL SHUT
OFF 550

KIT, CHARGE COIL 550
KIT, IGNITION COIL 550
KIT, GOVERNOR 550

KIT, COVER AIR CLEANER
VC550E

KIT, AIR CLEANER ELEMENT
VC550E

SERVICE ENGINE, VC550E

Page 21 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

e e = = T T = S =~ S = A =

i



2691977-00 - RIDE-ON, FER SD VC550 38" H

Front Axle Group

100

Page 22 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Front Axle Group

Ref

Part

Number Number

1

10

11
12
13
14
15
16
17
18
19
20
21
22

80100778

80100804

80101186

80100813
80101184
80100886
80100677

80101185

Part Description

HUB COVER

CIRCLIP EXTERNAL 19 DIA
WASHER, FLAT

WASHER, BEARING
RETAINER - FRONT WHEEL

BEARING
CYCLE VALVE, FRONT TIRE

TIRE, FRONT

RIM, FRONT WHEEL

STUB AXLE, L.H. FRONT

WASHER, FLAT 20.5ID X
370D X 2.5

BUSH STEERING
WASHER, CLUTCH
WASHER, SPRING M8
BOLT, HEX HEAD M8 x 20
GREASE NIPPLE, M6

FRONT AXLE SUB-ASSEMBLY

BUSH PIVOT
BOLT, HEX FLANGE
TURNING ARM

BOLT, HEX FLANGE - M8x45

STUB AXLE, R.H. FRONT
LOCKNUT HEX FLANGE M8

Context Notes
( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

Page 23 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

N

~ Br P, KB P K N N NN D



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref Part Part Description Context Notes Quantity
Number Number
23 LOCKNUT HEX FLANGE 1
M12X1.25
100 80102234 KIT, HUBCAP & HARDWARE, ( Incl. Ref. Nos.
FRONT WHEEL 1,2,3&4)
200 80100628 KIT, FRONT WHEEL ASSY ( Incl. Ref. Nos.
6, 7&8)

Page 24 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Fuel Tank Group

100

/

<¢

- 19
i 10 19 Torque
\ Tora 17-20 ft/lbs.
! e (23 - 27 Nm)

17-20 ft/lbs.

12\@ (23 - 27 Nm)
- 1" 9 4
Y
19
Torque
17-20 ft/lbs. 19
(23 - 27 Nm) Torque
14 17-20 ft/lbs.
~ 0" (23 - 27 Nm)
l —® e o)
Torque — - “
17-20 ft/lbs. 7\§ & AN Y
(23 - 27 Nm) \ R 19
Torque
\ N 17-20 ft/lbs.
& ////// (23 - 27 Nm)
=

Copyright @ Briggs & Stratton, LLC. All rights reserved.

Page 25 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Fuel Tank Group

Ref

Part

Number Number

1

10

11
12

13
14

15

16

17
18

80101335

80101307
80101289

80101290

Part Description
LEVER, FUEL TANK CAP
O-RING

CAP, FUEL TANK
FILTER, FUEL TANK CAP
SEAL, FUEL TANK CAP
GASKET, FUEL CAP
SPRING, FUEL TANK CAP
WASHER, FLAT - M5
SPLIT PIN

FILTER, FUEL - TANK
INLET

TANK, FUEL

CLIP, 10mm ID SPRING -
FUEL HOSE

HOSE, FUEL

BOLT, NON STANDARD -
FUEL TANK

CLIP, 10mm DIA DOUBLE
WIRE SPRING - FUEL
HOSE

BOLT, HEX FLANGE M8 x
20

BOLT, HEX HEAD - M8x16

BRACKET, SUPPORT -
FUEL TANK

Context Notes

( Included with Ref.

No. 20)

( Included with Ref.

No. 20)

( Included with Ref.

No. 20)

( Included with Ref.

No. 20)

( Included with Ref.

No. 20)

( Included with Ref.

No. 20)

( Included with Ref.

No. 20)

( Included with Ref.

No. 20)

( Included with Ref.

No. 20)

Page 26 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref Part Part Description

Number Number

19 LOCKNUT HEX FLANGE
M8

100 80100853 CAP ASSEMBLY, FUEL
TANK

Context Notes

( Incl. Ref. Nos. 1,
2,3,4,56,7 8&
9)

Page 27 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity



2691977-00 - RIDE-ON, FER SD VC550 38" H

H Electrical Group

Copyright @ Briggs & Stratton, LLC. All rights reserved.

Page 28 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

H Electrical Group

Ref Part
Number Number
1 80107632
2

3 80101305
4

5 80100817
6

7

8

9

10 80107636
11

12 80101313
13 80101034
14 80100854
15 80107638
16

17

18

19

20

21

22 80101030
23 80101033
24

25 80119962
26

Context
Notes

Part Description

WIRING HARNESS, GROUND
LOCKNUT, HEX FLANGE - M5
RELAY, STARTING ST188F
SCREW, HEX HEAD - M5x16
RELAY - 1D1914

WIRING HARNESS, POWER
CLIP, IGNITION COIL
SCREW

CABLE TIE 3.2 x 140mm
HARNESS ASSEMBLY

FUSE, 15 AMP-32V

SWITCH, WIRING

SWITCH, ROTARY WITH KEY
KEY

SWITCH, RE-SETTING

SCREW, PHILIPS FLAT HEAD
M6X16

SCREW, PAN HEAD

BOLT, HEX FLANGE M6X16
NUT HEX FLANGE M6
BRACKET, SWITCH - R.H.
LOCKNUT HEX FLANGE M6
SWITCH SEAT DOUBLE NC
SWITCH PUSH O/C
BRACKET, SWITCH - L.H.
BATTERY CABLE

STRAP BATTERY

Page 29 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

NoUu e N A e s e

N T T R o

H = = N N D = B DO



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref Part Part Description Context Quantity

Number Number Notes

27 HOOK, BATTERY TIE DOWN 2
28 BATTERY 12V 18Ah 1
29 BRACKET, CONTACT - 1

SWITCH

30 INSULATING STRIP 1
31 BOLT, HEX FLANGE - M8x16 1
32 BRACKET, SWITCH 1

Page 30 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

H Frame FER Group

100

Copyright © Briggs & Stratton, LLC. All rights reserved.

Page 31 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

H Frame FER Group

Ref
Number

1

AN

O 0 N O U

11

12

13
14

15
16

17

18

19
20

21

Part
Number

80101269
80101176

80101175

80101178

80101174
80101177

Part Description Context Notes
BOLT, HEX FLANGE M10

x 1.25 x 25

REAR BRACKET

LEFT BRACKET

BOLT, HEX FLANGE -
M8x16

SEAT BRACKET
U-NUT M6

RIGHT BRACKET
STEERING BRACKET

BOLT, HEX HEAD M8 x ( Included with Ref.

20 No. 100 )

WASHER, SPRING M8 ( Included with Ref.
No. 100 )

WASHER, FLAT 8.4ID x  ( Included with Ref.

240D x 2MM No. 100 )

BUMPER, FRONT ( Included with Ref.
No. 100 )

FRAME

COVER, FOOTBOARD -
L.H.

FOOTBOARD, L.H.

BOLT, HEX FLANGE -
M6x16

COVER, FOOTBOARD -
R.H.

BOLT, HEX FLANGE
M6x16

FOOTBOARD, R.H.

BUSH, SPACER -
FOOTBOARD

BRACKET, FOOT
SUPPORT

Page 32 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

4

12

AR R R 00



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref Part Part Description

Number Number

22 LOCKNUT HEX FLANGE
M6

23 80101173 U-BOLT, M8

24 LOCKNUT HEX FLANGE
M8

25 BOLT, HEX FLANGE M8 x
20

26 NUT HEX FLANGE 10 x
1.25

27 BOLT, HEX - M8x50

28 NUT HEX M8

29 NUT HEX M8

30 80100813 GREASE NIPPLE, M6

31 WASHER, FLAT M6 x
1.2mm

100 80107693 KIT, BUMPER &

HARDWARE FER

Page 33 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Context Notes

( Incl. Ref. Nos. 9,
10, 11 & 12)

Quantity

e



2691977-00 - RIDE-ON, FER SD VC550 38" H

H Hood Cover Group

Copyright © Briggs & Stratton, LLC. All rights reserved.

Page 34 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

H Hood Cover Group

Ref
Number

1

O 0 N o un ~h W N

o S O
A W N = O

15
16
17

18
19
20
21
22
23

24

Part
Number

80105904
80101226
80105909

80107508
80105907
80107511
80107512
80107515
80107513
80100954

80101241
80107514

80107509
80107510
80107592
80101228
80101229

80126619

Part Description Context
Notes

SCREW, FLAT HEAD SOCKET

CAP M6x16

COVER, LIFT

COVER, REAR - FER
COVER, SHIFT

BOLT, HEX FLANGE M6x16
COVER, STEERING COLUMN
U-NUT M6

DASHBOARD

CAP, STEERING SHAFT
PANEL, ENGINE - L.H.
COVER/HOOD, ENGINE
HEADLIGHT ASSEMBLY, LED
COVER, FRONT - ENGINE

R CLIP 10 DIA SHAFT X 2mm
DIA

WASHER, FLAT M10 X 2
PIN

HEADLIGHT ASSEMBLY, LED -
RHS

PANEL, ENGINE - R.H.
SHROUD, ENGINE
COVER, FLOOR
COVER PLATE, RIGHT
COVER PLATE, LEFT

SCREW, ST No.10x16 PH PAN
HD TYPE AB

COVER PLATE

Page 35 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

4

A P P P P P, K N R, O R P B

AN



2691977-00 - RIDE-ON, FER SD VC550 38" H

Lift (38") Group

Copyright © Briggs & Stratton, LLC. All rights reserved.

Page 36 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Lift (38") Group

Ref
Number

1

N o u ~ W

o

10

11
12
13
14
15
16

17
18
19
20
21
22
23
24

Part
Number
80100707
80100862

80101215
80101279

80101217

80100954

80101218

80100706
80101209

80101210

80100980
80100979
80101219
80100978

80100968
80100967
80101214

Context
Notes

Part Description
LOCKNUT HEX FLANGE
M10x1.25

WASHER, FLAT 10.2ID x 190D
x 1.6MM

ROD, FRONT

PUSH ROD ASSEMBLY, R.H.
BOLT, HEX HEAD - M8x16
WASHER, SPRING M8

WASHER, FLAT 8.4ID x 240D x
2MM

FRONT ARM, R.H.
WASHER, FLAT M10 X 2

R CLIP 10 DIA SHAFT X 2mm
DIA

PUSH ROD ASSEMBLY, L.H.
FRONT ARM, L.H.
LOCKNUT HEX M10x1.25
PIN, ADJUSTING

NUT HEX FLANGE 10 x 1.25

ROD, ADJUSTING - FRONT
L.H.

ROD ADJUSTING

PIN ADJUSTING

REAR ARM ASSEMBLY
BUSH HEXAGON
E-CLIP 12 DIA x 1.2mm
HANDLE LIFT

BUTTON LIFT

SPRING, COMPRESSION -
BUTTON

Page 37 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

4

N N N DN

15
13

e

H B W N B W



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref
Number

25
26
27
28
29
30
31
32
33

Part
Number

80100802
80101223
80101222
80101221
80101224
80100958
80101220
80101213
80101212

Part Description Context
Notes

PIN, SPRING

RIVET JOINT

CABLE

PIN

LEVER ASSEMBLY - LIFT
BUSH OPEN SNAP-ON
LINK, L.H.

ROD, LIFTING

ROD, ADJUSTING

Page 38 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

e = = S T S Y S = T



2691977-00 - RIDE-ON, FER SD VC550 38" H

Muffler Shield Group

reserved,

Page 39 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Muffler Shield Group

Ref Part
Number Number
1

2

3

4 80101149
5

6

7

8

9 80101304
10

11 80101148
12

13

14

15 80101303

Context
Notes

Part Description

SCREW, HEX HEAD - M6x16
WASHER, SPRING M6
WASHER, FLAT M6 x 1.5mm

ROD, CONNECTING -
MUFFLER

WASHER, FLAT M8
WASHER, SPRING M8
BOLT, HEX HEAD - M8x16
BOLT, HEX FLANGE M6x20
GUARD, MUFFLER

NUT HEX FLANGE M6
BRACKET, MUFFLER
LOCKNUT, HEX - M6

BOLT, HEX FLANGE M8 x 20

WASHER, FLAT 8.4ID x 240D
X 2MM

MUFFLER

Page 40 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

N OO O O

N N N ~H N B N N DM DN



2691977-00 - RIDE-ON, FER SD VC550 38" H

Mulch Cover Group

100 200

@/5

t——T

Page 41 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Mulch Cover Group

Ref Part
Number Number

1

100

200

80107611

80106801

Part Description

NUTSERT, M6x13.5

WASHER, FLAT

HOOK, MULCH PLUG

STRAP, MULCH PLUG

WASHER, FLAT M6 x
1.5mm

MULCH PLUG
SCREW, PHILIPS FLAT
HEAD M6X16

KIT, STRAP ASSY
MULCH PLUG

KIT, MULCH PLUG &
STRAPS

Context Notes
( Included with Ref.
100 & 200 )

( Included with Ref.
100 & 200)

( Included with Ref.
100 & 200)

( Included with Ref.
100 & 200)

( Included with Ref.
100 & 200)

( Included with Ref.
200)

( Included with Ref.
100 & 200)

( Incl. Ref. Nos. 1, 2, 3,

4, 5&7)

( Incl. Ref. Nos. 1, 2, 3,

4,5 68&7)

Page 42 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

No.

No.

No.

No.

No.

No.

No.

Quantity



2691977-00 - RIDE-ON, FER SD VC550 38" H

Rear Axle Group

100 200

12
Torque
19-27 ft/lbs.
(25.7 - 36.6 Nm)

Copyright © Briggs & Stratton, LLC. All rights reserved.

Page 43 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Rear Axle Group

Ref Part
Number Number

1

7 80101292

8 80101294

10 80101293

11
12
13
14
15

100 80104194

200 80100629

Part Description

HUB COVER

E CLIP

WASHER, FLAT

TIRE, REAR

RIM, REAR WHEEL

CYCLE VALVE, FRONT TIRE
TUBE, SPACER - REAR
AXLE

KEY, FLAT

BOLT, HEX FLANGE - M8x50

TRANSAXLE HYDRO - GEAR
T2

TIE PLATE

BOLT, HEX HEAD M8X70
BOLT, HEX FLANGE M8 x 20
CONNECTING PLATE
LOCKNUT HEX FLANGE M8

KIT, HUBCAP &
HARDWARE, REAR WHEEL

KIT, REAR WHEEL ASSY

Context Notes
( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 100 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

( Included with
Ref. No. 200 )

Incl. Ref. Nos. 1,

&3)

&6 )

Page 44 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

(
2
( Incl. Ref. Nos. 4,
5

Quantity

|

A = = N N



2691977-00 - RIDE-ON, FER SD VC550 38" H

Seat Group

reserved.

Page 45 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Seat Group

Ref
Number

1
2

o N o u b

10
11
12

13
14
15

Part
Number

80101206

80101306
80101311

80100966
80101208
80101207

80101025

Part Description Context

Notes
LOCKNUT HEX FLANGE M8
SPRING, SEAT

WASHER, FLAT 8.4ID x 240D x
2MM

BOLT, HEX FLANGE M8 x 20
CAP, SPRING

SPRING, LEAF

SCREW, PAN HEAD - M5x12

SCREW, PAN HEAD PHILLIPS -
M6 x 16

SEAT - 38" AND 42"
PLATE, SEAT MOUNTING
PIN, SEAT PIVOT

E CLIP EXTERNAL 6 DIA x
0.8mm

CONTACT SEAT SWITCH
LOCKNUT HEX FLANGE M6
LOCKNUT, HEX FLANGE - M5

Page 46 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

N

N B N NO

N B R =

|



2691977-00 - RIDE-ON, FER SD VC550 38" H

Shift Group

4
ToFaue
17-20 ft/lbs.
(23 -27 Nm)

Page 47 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Shift Group

Ref Part
Number Number
1

2 80100955
3 80101271
4

5 80101291
6

7 80100954
8

9 80101158
10 801001275
11 80101270
12 80101273

Context
Notes

Part Description

CONTROL ARM

PIN GEAR SHIFT

ROD, SHIFT

LOCKNUT HEX FLANGE M8
DAMPER

WASHER, FLAT M8

R CLIP 10 DIA SHAFT X
2mm DIA

BRACKET, SHIFT ARM
WASHER, FLAT
LEVER, PEDAL
PEDAL, REVERSE
PEDAL, FORWARD

Page 48 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

W W Rk 00 B Rk R

e



2691977-00 - RIDE-ON, FER SD VC550 38" H

Steering Group

. Ref. Only
e~
NN

~

. €

N e
. \\\‘&5 KBSZ»
~ -
-
P e

\\\\ o
AL

N
N

@ (¢
8

Copyright © Briggs & Stratton, LLC. All rights reserved.

Page 49 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Steering Group

Ref
Number

1
2

O 0 N O u »~ W

11
12
13

14
15
16
17
18
19
20
21

22
23
24
25

Part
Number

80100811
80100706
80100705

80100812

80100810

80101192
80101196

80100801
80101189
80101199

80100978

80101190
80101188
80100958

Context
Notes

Part Description

BOLT, HEX FLANGE - M10x35

WASHER, FLAT 10.1 ID x 20 OD
X 4MM

ROD END BEARING - L.H.
LOCKNUT HEX M10x1.25
NUT, M10 HEX

ROD, PULL

BEARING, ROD END
NUT, M10 LOCKING

TIE ROD END - M10

NUT, HEX M10 x 1.5

TIE ROD

PLATE, TIE - TOP

BOLT, HEX FLANGE HEAD M8 x
25

ROLL PIN 6DIA X 26
BUSH, STEERING RACK
STEERING RACK
PLATE, TIE - TOP
CIRCLIP, EXTERNAL
BUSH, NYLON

BUSH HEXAGON

WASHER, FLAT 320D x 16.5ID
X 3

PINION, STEERING
STEERING COLUMN
BUSH OPEN SNAP-ON

STEERING COLUMN
EXTENSION ROD

Page 50 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

N B B, W R, R N R 2 W R

N B P, N R RN

e



2691977-00 - RIDE-ON, FER SD VC550 38" H

Ref
Number

26
27

28
29
30
31

32
33

Part
Number

80101197
80101198

Part Description Context

Notes
LOCKNUT HEX FLANGE M6

SCREW, SOCKET HEAD CAP -
M6Xx30mm

BOLT, HEX HEAD - M8x20
PLATE, STEERING COLUMN
LOCKNUT HEX FLANGE M8

SCREW, SOCKET HEAD CAP
M6X35MM

STEERING WHEEL
CAP, STEERING WHEEL

Page 51 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H

Quantity

|

= A~ = N



2691977-00 - RIDE-ON, FER SD VC550 38"

Wiring Schematic

KEY SWITCH TEST LEGEND SPARK _PLUG
SW_POS CONTINUITY .- NON REMOVABLE CONNECTIONS us RED BLACK
1. OFF 1 + 4 o - REMOVABLE CONNECTIONS.
2. RUN 2+5 YELLOW = iy
3. START|2 + 3 + 5 CARBURETOR
TGN SWITCH FUNCTIONS REGULATOR [=—VESS0E: GREEN
RM_NO. FUNCTION 4ONB: GREY
1 (6 GROUND \( BLACK
2 (L BATTERY CHARGE
3 (5 STARTER SOLENOID
4 (M MAGNETO
5 (B BATTERY 7 BLACK/WHITE
- Z>
BLACK[~]C E @ BLACK -
o BRAKE _SWITCH SEAT L Te
m > GREY|  |A GREY {BRAKE D 1SENGAGED) (UNOCCUP 1ED)
IGNITION T
SWi1TCH ISY 3 WHITE| o E WHITE i i
o BROWN| - | / BROWN AR A1 Bl Brown
B / RED = veLLow-]
o s
FUSE 1SA
pic
BLACK/WHITE
BLADE SWITCH | ORANGE
> o z (BLADE
w R-P_SWITCH 23 DISENGAGED) REVERSE =
[0} Jf @© SWITCH
. o o 6
> 3
CONNECTOR IGNITION conyECTOR SEAT ] a
view 22 Rothteo sor W & RELAY (E EARTH_AT
/ ENGINE BOLT
x|
BLACK/ Z
WHITE YELLOW HITE o
.ﬂ L X L LS
YELLOW ;]3 BLUE ORANGE [ BLACK [ BLACK
RED/BLACK
CONNECTOR BRAKE ~ CONNECTOR BLADE I
SWITCH SWITCH .l? LED LIoHTS
GREEN || T 1.1
BLUE GREEN LIGHT SWITCH A J %
RED
BLACK BLACK
CONNECTOR OSITE.)‘\HTER CONNECTOR LIGHTS
BLACK BLACK  GREY PINK
PINK PINK
BLACK
BLACK/ BROWN
PINK E CONNECTOR
CONNECTORS RMO RELAYS RMO SWITCH

Copyright © Briggs & Stratton, LLC. Al rights reserved.

Page 52 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Wiring Schematic
Ref Number Part Number Part Description Context Notes Quantity

Page 53 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Wiring Schematic - Starter

(BYMIS)HL)(G)
5 4 3 2 1
START| O O0——0
RUN | o o)
STOP o o)
Z| Wi >
8 = = W S
ol — x| <
) | o]
o = [a8)]
IGNITION
COILf<':I_
ey
o N g ? '
o CARBURETOR
o
FUSE
15A HL-S

GREEN
GD—C/O )
STARTING
RELAY
RED 5T o RED(i:>4’
YELLOW
_j STARTER

BL-S ’7 MOTOR
OBI_UE

1]
@
E
I
U

= ORANGE o . X

SEAT SWITCH REVERSE
. POSITION SWITCH
! (IN "REVERSE™)
Q1 O D

R-P SWITCH
GREY O%O ®
|

BLACK/WHITE P INK

Lﬁ . %
(F) - —L=3|(E)
L] i

I L

BLACK

BROWN
BLACK

Copyright © Briggs & Stratton, LLC. Al rights reserved.

Page 54 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



2691977-00 - RIDE-ON, FER SD VC550 38" H

Wiring Schematic - Starter
Ref Number Part Number Part Description Context Notes Quantity

Page 55 of 55 2691977-00 - RIDE-ON, FER SD VC550 38" H



	2691977-00 - RIDE-ON, FER SD VC550 38" H

